SPORTON LAB.

FCC RF Test Report
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Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power 1.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -36.120 MHz 200,000 kHz 6.81874 GHz -56.41 dBm -58.33 dB -18.33 dB
-36.120 MHz -24,080 MHz | 200,000 kHz 6.82685 GHz -46.29 dBm -48.21 dB -16.15 dB
-24,080 MHz -13.040 MHz 200,000 kHz 6.83868 GHz -30.26 dBm -32.18 dB 9.80 dB
-13.040 MHz -12,040 MHz | 200,000 kHz 6.84197 GHz -29.80 dBm -31.72dB -11.82 dB
12,040 MHz 13.040 MHz | 200.000 kHz 6.86803 GHz -28.50 dBm -30.42 dB -10.52 dB
13.040 MHz 24,080 MHz = 200.000 kHz 6.87063 GHz -28.60 dBm -30.53dB -8.66 dB
24,080 MHz 36,120 MHz | 200,000 kHz 6.89032 GHz -53.50 dém 55.43 dB -16.23 dB
36.120 MHz 50,000 MHz = 200,000 kHz 6.80152 GHz -54.77 dgm -56.70 dB -16.70 dB
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Spectrum Emission Mask Standard: None
Peak Power 2.05 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -34.720 MHz 200,000 kHz 6.80528 GHz -56.56 dBm -55.02 dB -20.65 db
-34.720 MHz -18.360 MHz 200,000 kHz 6.83656 GHz -27.09 dBm -29.15 dB -9.11 dB
-18.360 MHz -17.360 MHz 200.000 kHz 6.83665 GHz -28.01 dBm -30.07 dB -10.17 dB
17.360 MHz 18.360 MHz 200.000 kHz 6.87336 GHz -27.98 dBm -30.04 dB -10.14 dB
18.360 MHz 34.720 MHz 200,000 kHz 6.87374 GHz -27.23 dBm -29.28 dB -9.10 dB
34.720 MHz 50.000 MHz 200,000 kHz 6.90467 GHz -56.11 dBm -58.16 dB -19.83 dB
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Spectrum Emission Mask Standard: None
Peak Power 1.40 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -44,520 MHz 200,000 kHz 5.91014 GHz -57.19 dBm -58.59 dB -18.59 dB
-44,520 MHz -29.680 MHz | 200,000 kHz 5.92436 GHz -44.48 dBm -45.88 dB -17.10 dB
-29.680 MHz -15.840 MHz | 200,000 kHz 5.93911 GHz -28.48 dBm -29.87 dB -9.84 dB
-15.840 MHz -14,840 MHz 200,000 kHz 5.93917 GHz -29.23 dBm -30.63 dB -10.73 dB
14.840 MHz 15.840 MHz | 200.000 kHz 5.97084 GHz -29.49 dBm -30.89 dB -10.99 dB
15.840 MHz 29,680 MHz |~ 200.000 kHz 5.97190 GHz -29.45 dBm -30.85dB -10.23 dB
29.680 MHz 44,520 MHz 200,000 kHz 5.98615 GHz -45.29 dém -46.69 dB -17.51dB
44,520 MHz 50,000 MHz = 200,000 kHz 6.00000 GHz -57.52 dém -58.91 dB -18.91 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.76 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -37.040 MHz 200,000 kHz 5.90502 GHz -58.54 dBm -55.30 db -22.91dB
-37.040 MHz -19.520 MHz 200,000 kHz 5.93502 GHz -29.86 dBm -30.62 dB -10.40 dB
-19.520 MHz -18.520 MHz 200.000 kHz 5.93548 GHz -30.17 dBm -30.93 dB -11.03 dB
18.520 MHz 19.520 MHz 200.000 kHz 5.97452 GHz -29.75 dBm -30.51 dB -10.61 dB
19.520 MHz 37.040 MHz 200,000 kHz 5.97462 GHz -29.05 dBm -29.81 dB -9.76 dB
37.040 MHz 50.000 MHz 200,000 kHz 6.00476 GHz -58.05 dBm -568.81 db -22.57 dB
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Spectrum Emission Mask Standard: None

Peak Power 0.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,640 MHz 200,000 kHz 6.16195 GHz -52.12 dBm -52.86 dB -12.86 dB
-32,640 MHz -21.760 MHz 200,000 kHz 6.17300 GHz -39.15 dBm -39.90 dB -11.63 dB
-21.760 MHz -11.880 MHz 200,000 kHz 6.17515 GHz -37.04 dBm -37.78 dB -11.32 dB
-11.880 MHz -10.880 MHz 200,000 kHz 6.18313 GHz -31.78 dBm -32.52dB -12.62 dB
10.880 MHz 11.880 MHz | 200.000 kHz 6.20688 GHz -32.93 dBm -33.68dB -13.78 dB
11.880 MHz 21,760 MHz | 200.000 kHz 6.21460 GHz -38.55 dBm -39.30 dB -13.05 dB
21.760 MHz 32,640 MHz = 200.000 kHz 6.22745 GHz -51.75 deém -52.49 dB -12.60 dB
32.640 MHz 50,000 MHz = 200,000 kHz 6.22782 GHz -51.91 dém -52.65 dB -12.65 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.75 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -33.400 MHz 200,000 kHz 6.14557 GHz -58.12 dBm -58.87 dB -19.35 dB
-33.400 MHz -17.700 MHz 200.000 kHz 6.17645 GHz -30.29 dBm -31.05 dB -10.61 dB
-17.700 MHz -16.700 MHz 200.000 kHz 6.17732 GHz -30.35 dBm -31.10 dB -11.40 dB
16.700 MHz 17.700 MHz 200.000 kHz 6.21270 GHz -30.14 dBm -30.89 dB -10.99 dB
17.700 MHz 33.400 MHz 200,000 kHz 6.21382 GHz -30.14 dBm -30.89 dB -10.32 dB
33.400 MHz 50.000 MHz 200,000 kHz 6.24496 GHz -58.73 dBm -59.48 db -19.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.980 MHz 200,000 kHz 6.38294 GHz -52.87 dBm 52.42 dB -12.42 dB
-31.980 MHz -21.320 MHz | 200,000 kHz 6.39340 GHz -40.94 dBm -40.49 dB -12.18 dB
-21.320 MHz -11.660 MHz 200,000 kHz 6.39715 GHz -37.73 dBm -37.27 dB -12.14 dB
-11.660 MHz -10.660 MHz 200,000 kHz 6.40335 GHz -33.27 dBm -32.81dB -12.91 dB
10.660 MHz 11.660 MHz | 200.000 kHz 6.42666 GHz -33.70 dBm -33.25dB -13.35 dB
11.660 MHz 21,320 MHz | 200.000 kHz 6.42666 GHz -32.98 dBm -32.52dB -12.52 dB
21.320 MHz 31,980 MHz = 200,000 kHz 6.43698 GHz -42.06 dBm -41.61 dB -12.87 db
31.980 MHz 50,000 MHz = 200,000 kHz 6.44733 GHz -53.71 dém -53.25 dB -13.25 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -39.480 MHz 200.000 kHz 6.37545 GHz | -54.87 dBm -55.29 dB -15.29 dB
-39.480 MHz -26.320 MHz 200.000 kHz | 6.37730 GHz | -52.84 dBm -53.26 dB -14.88 dB
-26.320 MHz -14.160 MHz 200.000 kHz 6.40067 GHz | -29.85 dBm -30.26 dB -10.15 dB
-14.160 MHz -13.160 MHz 200.000 kHz 6.40085 GHz | -30.38 dBm -30.80 dB -10.90 dB
13.160 MHz 14.160 MHz 200.000 kHz 6.42915 GHz -29.81 dBm -30.23 dB -10.33 dB
14.160 MHz 26.320 MHz 200.000 kHz 6.43246 GHz -31.30 dBm -31.72 dB -9.56 dB
26.320 MHz 39.480 MHz 200,000 kHz 6.45395 GHz -53.61 dBm -54.03 dB -14.52 dB
39.480 MHz 50.000 MHz 200,000 kHz 6.45461 GHz -54.36 dBm -54.78 db -14.78 dB
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Standard: None

RBW 200.000 kHz

Range Llow | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34.120 MHz 200,000 kHz 6.48506 GHz -57.58 dBm -58.88 dB -19.75 dB
-34.120 MHz -18.060 MHz 200,000 kHz 6.51677 GHz -28.90 dBm -30.20 dB -10.11 dB
-18.060 MHz -17.060 MHz = 200,000 kHz 6.51694 GHz -29.54 dBm -30.83dB -10.93 dB

17.060 MHz 18.060 MHz = 200.000 kHz 6.55306 GHz -28.62 dBm -29.92 dB -10.02 dB
18.060 MHz 34,120 MHz | 200,000 kHz 6.55331 GHz -28.43 dém -29.73 dB -0.61dB
34,120 MHz 50,000 MHz = 200,000 kHz 6.58486 GHz -57.15 dem -58.44 dB -10.37 db
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Peak Power 0.61 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | Powerabs | PowerRel |

-50.000 MHz 45,300 MHz 200,000 kHz 6.48964 GHz -58.74 dBm -59.35 dB

45,300 MHz -30.200 MHz 200,000 kHz 6.48999 GHz -58.35 dBm -58.95 dB

-30.200 MHz -16.100 MHz 200,000 kHz 6.51802 GHz -31.33 dBm -31.93 dB

-16.100 MHz -15.100 MHz 200,000 kHz 6.51891 GHz -31.25 dBm -31.86 db
15.100 MHz 16.100 MHz 200.000 kHz 6.55110 GHz -30.17 dBm -30.78 dB
16.100 MHz 30.200 MHz 200.000 kHz 6.55124 GHz -29.68 dBm -30.28 dB

30.200 MHz 45.300 MHz 200,000 kHz 6.57948 GHz -56.97 dBm -57.57 db

45.300 MHz 50.000 MHz 200,000 kHz 6.58045 GHz -57.68 dBm -568.48 db -18.48 dB
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Peak Power 1.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -39.060 MHz 200,000 kHz 6.65594 GHz -53.36 dBm -54.52 dB -14.52 dB
-39.060 MHz -26.040 MHz 200,000 kHz 6.65599 GHz -53.11 dBm -54.26 dB -14.32 dB
26,040 MHz -14,020 MHz | 200,000 kHz 6.68052 GHz -28.99 dBm -30.15 dB -9.84 dB
-14,020 MHz -13.020 MHz | 200,000 kHz 6.68099 GHz -28.27 dBm -30.43 dB -10.53 dB
13.020 MHz 14.020 MHz | 200.000 kHz 6.70902 GHz -29.29 dBm -30.45 dB -10.55 dB
14,020 MHz 26,040 MHz | 200.000 kHz 6.71323 GHz -31.29 d&m -32.54 dB -9.75 dB
26.040 MHz 39,060 MHz | 200,000 kHz 6.73388 GHz -52.70 dgm -52.86 dB -14.03 dB
39.060 MHz 50,000 MHz = 200,000 kHz 6.73419 GHz -52.99 dBm -54.15 dB -14.15 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -39.720 MHz 200.000 kHz 6.65515 GHz | -56.35 dBm -57.11 dB -17.11 dB
-39.720 MHz -26.480 MHz 200.000 kHz | 6.65536 GHz | -55.99 dBm -56.76 dB -16.83 dB
-26.480 MHz -14.240 MHz 200.000 kHz 6.68040 GHz | -30.83 dBm -31.59 dB -11.35 dB
-14.240 MHz -13.240 MHz 200.000 kHz 6.68077 GHz | -30.93 dBm -31.69 dB -11.79 dB
13.240 MHz 14.240 MHz 200.000 kHz 6.70924 GHz -30.30 dBm -31.06 dB -11.16 dB
14.240 MHz 26.480 MHz 200.000 kHz 6.71081 GHz -30.48 dBm -31.25 dB -10.22 dB
26.480 MHz 39.720 MHz 200,000 kHz 6.73137 GHz -51.74 dBm -52.50 dB -15.54 dB
39.720 MHz 50.000 MHz 200,000 kHz 6.73477 GHz -54.67 dBm -55.44 db -15.44 dB
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Spectrum Emission Mask Standard: None
Peak Power 1.07 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -41,400 MHz 200,000 kHz 6.81330 GHz -58.18 dBm -59.25 dB -19.25 dB
41,400 MHz -27.600 MHz 200,000 kHz 6.82374 GHz -48.04 dBm -49.11 dB -17.93 dB
-27.600 MHz -14,800 MHz 200,000 kHz 6.83704 GHz -33.02 dBm -34.08 dB -12.11dB
-14,800 MHz -13.800 MHz 200,000 kHz 6.84022 GHz -31.48 dBm -32.55 dB -12.85 dB
13.800 MHz 14.800 MHz | 200.000 kHz 6.86979 GHz -30.72 dBm -31.79dB -11.89 dB
14.800 MHz 27.600 MHz | 200.000 kHz 6.87554 GHz -33.58 dBm -34.64 dB -11.06 dB
27.600 MHz 41,400 MHz = 200,000 kHz 6.89603 GHz -55.50 dém -56.57 dB -16.80 dB
41,400 MHz 50,000 MHz = 200,000 kHz 6.80652 GHz -56.64 dBm 57.71 dB -17.71 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.95 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -37.760 MHz 200,000 kHz 6.80607 GHz -56.12 dBm -57.07 db -21.97 db
-37.760 MHz -19.880 MHz 200,000 kHz 6.83495 GHz -29.45 dBm -30.40 dB -10.33 dB
-19.880 MHz -18.880 MHz 200.000 kHz 6.83513 GHz -25.91 dBm -30.86 dB -10.96 dB
18.880 MHz 19.880 MHz 200.000 kHz 6.87488 GHz -25.13 dBm -30.08 dB -10.18 dB
19.880 MHz 37.760 MHz 200,000 kHz 6.87524 GHz -28.60 dBm -29.75 dB -9.60 dB
37.760 MHz 50.000 MHz 200,000 kHz 6.90469 GHz -55.79 dBm -56.74 db -21.16 dB
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Frequency
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500.000 kHz
500.000 kHz
500.000 kHz
500,000 kHz
500,000 kHz
500,000 kHz
500,000 kHz

5.87461 GHz
5.87479 GHz
5.93381 GHz
5.93389 GHz
5.99611 GHz
5.99643 GHz
6.05455 GHz
6.05569 GHz

-54.22 dBm
-54.23 dBm
-26.71 dBm
-27.06 dBm
-27.54 dgm
-26.80 dBm
-54.52 dgm
-54.86 dBm
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-56.93 dB
-29.41 dB
-29.75 dB
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-29.50 dB
57.21dB
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Spectrum Emission Mask
Peak Power 2.50 dBm

Standard: None

RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit

-100.000 MHz ~75.840 MHz___500.000 kHz 5.86501 GHz -54.80 dBm -57.30 dB 2165 db
-75.840 MHz -38.920 MHz | 500.000 kHz 5.92583 GHz -26.79 dBm -29.29 db -9.23 dB
-38.920 MHz -37.920 MHz | 500.000 kHz 5.92609 GHz -26.83 dBm -29.33 dB -9.53 dB
37.920 MHz 38.920 MHz | 500.000 kHz £.00391 GHz -26.30 dBm -28.80 dB -9.00 dB
38.920 MHz 75.840 MHz | 500.000 kHz £.00397 GHz -25.91 dBm -28.41 dB -8.40 dB
75.840 MHz  100.000 MHz | 500.000 kHz £.06491 GHz -54.25 dBm -56.75 dB -21.13 dB
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Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep

@ 1Rm View

Limit §heck
0 dem<28

-10 dBm

-20 dBm

-30 dBm

T B

-50 dBm

bt
-60 dBm

-70 dBm

-80 dBm

CF 6.205 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power 1.39 dBm

RBW 500.000 kHz

0z

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 61,440 MHz | 500.000 kHz 6.14345 GHz -50.08 deém 51.47 dB -11.47 dB
61,440 MHz -40,960 MHz | 500.000 kHz 6.16289 GHz -38.09 dem -39.48 dB -10.90 dB
40,960 MHz 21,480 MHz | 500.000 kHz 6.16727 GHz -35.77 dBm -37.15 dB -10.48 dB
-21.480 MHz -20.480 MHz | 500.000 kHz 6.18353 GHz -31.29 dBm -32.68 dB -12.88 dB
20.480 MHz 21,480 MHz | 500.000 kHz 6.22647 GHz -31.89 dBm -33.27 dB -13.47 dB
21.480 MHz 40.960 MHz | 500.000 kHz 6.23761 GHz -36.00 dBm -37.39dB -12.82 db
40.960 MHz 61,440 MHz = 500.000 kHz 6.26619 GHz -50.25 dem 51.63 dB -11.78 dB
61,440 MHz 100,000 MHz = 500.000 kHz 6.26649 GHz -50.12 dém -51.51 dB -11.51 dB

G e

11AX40MIMO_Ant8_6205

Spectrum

JL

Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBf==28: f [ |l
-10 dBm J t
-20 dem —
L ]
30 dby — —
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| ]
-40 dBm
] [
-50 dBm
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-60 dBm
-70 dBm
-80 dBm
CF 6.205 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.96 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -96.000 MHz 500.000 kHz 6.10895 GHz | -54.81 dBm -56.77 dB -16.77 dB
-96.000 MHz -64.000 MHz 500.000 kHz | 6.10911 GHz | -54.60 dBm -56.56 dB -16.60 dB
-64.000 MHz -33.000 MHz 500.000 kHz 6.17048 GHz | -27.07 dBm -29.03 dB -8.64 dB
-33.000 MHz -32.000 MHz 500.000 kHz 6.17201 GHz | -26.99 dBm -28.95 dB -9.15 dB
32.000 MHz 33.000 MHz 500.000 kHz 6.23799 GHz -26.95 dBm -28.91 dB -9.11 dB
33.000 MHz 64.000 MHz 500.000 kHz 6.23807 GHz -26.59 dBm -28.56 dB -8.54 dB
64.000 MHz 96.000 MHz 500,000 kHz 6.30067 GHz -54.99 dBm -56.95 dB -17.08 dB
96.000 MHz 100.000 MHz 500,000 kHz 6.30101 GHz -55.12 dm -57.09 db -17.09 dB
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SPORTON LAB.
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11AX40MIMO_Ant7_6405

Spectrum

Count 100/100

ﬁ

Ref Level 10.00 dBm

Offset 16.74 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck
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-20 dBm
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-50 dBm,
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-70 dBm

-80 dBm

CF 6.405 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power 2.52 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 90,480 MHz | 500.000 kHz 6.31431 GHz -53.01 dém -55.54 dB -15.54 dB
90,480 MHz -60.320 MHz | 500.000 kHz 6.31459 GHz -52.79 dem -55.32 dB -15.35 dB
-60.320 MHz -31.160 MHz | 500.000 kHz 6.37319 GHz -26.44 dBm -28.96 dB -8.78 dB
-31.160 MHz -30.160 MHz | 500.000 kHz 6.37385 GHz -26.77 dBm -20.29 dB -9.49 dB
30.160 MHz 31.160 MHz = 500.000 kHz 6.43615 GHz -27.77 dBm -30.30 dB -10.50 dB
31.160 MHz 60,320 MHz |~ 500.000 kHz 6.43655 GHz -27.29 dBm -29.92 dB -9.81dB
60.320 MHz 90,480 MHz 500,000 kHz 6.49529 GHz -53.19 dgém 55.72 dB -15.80 dB
90.480 MHz 100,000 MHz = 500.000 kHz 6.49575 GHz -53.37 dém -55.89 dB -15.89 dB

Wi e

11AX40MIMO_Ant8_6405

Spectrum A
Ref Level 10.00 dBm Offset 16.732 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28: I 1‘
-10 dBm J L
-20 dem
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-40 dBm
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-60 dBm
-70 dBm
-80 dBm
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.44 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -66.720 MHz 500.000 kHz 6.33799 GHz | -43.09 dBm -49.53 dB -9.53 dB
-66.720 MHz -44.480 MHz 500.000 kHz | 6.36023 GHz | -34.86 dBm -36.29 dB -8.14 dB
-44.480 MHz -23.240 MHz 500.000 kHz 6.37171 GHz | -29.45 dBm -30.88 dB -7.10 dB
-23.240 MHz -22.240 MHz 500.000 kHz 6.38177 GHz | -27.50 dBm -28.94 dB -9.14 dB
22.240 MHz 23.240 MHz 500.000 kHz 6.42823 GHz -27.37 dBm -28.80 dB -9.00 dB
23.240 MHz 44.480 MHz 500.000 kHz 6.43887 GHz -30.26 dBm -31.70 dB -7.69 dB
44,480 MHz 66.720 MHz 500,000 kHz 6.44973 GHz -35.72 dBm -37.15dB -9.02 dB
66.720 MHz 100.000 MHz 500,000 kHz 6.47189 GHz -47.69 dBm -49.13 dB -9.13 db
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11AX40MIMO_Ant7_6565

Count 100/100

Spectrum

ﬁ

Ref Level 10.00 dém  Offset 16.21 d8

Mode Sweep

@ 1Rm View

0 dBf<2e:

Limit ¢heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm
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-60 dBm

-70 dBm

-80 dBm

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Range Low

Spectrum Emission Mask
Peak Power 2.69 dBm

Range Up | RBW

Standard: None

RBW 500.000 kHz

| Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz 76,920 MHz | 500.000 kHz 6.48807 GHz -50.43 dém -53.12 dB -13.12 dB
-76.920 MHz 51,280 MHz | 500.000 kHz 6.48839 GHz -50.06 dem -52.75 dB -12.89 dB
51,280 MHz 26,640 MHz | 500.000 kHz 6.53179 GHz -27.69 dBm -30.38 dB -8.25 dB
26,640 MHz -25.640 MHz | 500.000 kHz 6.53837 GHz -26.45 dBm £0.13 dB -9.33dB
25.640 MHz 26,640 MHz = 500.000 kHz 6.59163 GHz -25.48 dBm -28.16 dB -8.36 dB
26.640 MHz $1.280 MHz | 500.000 kHz 6.59617 GHz -26.05 dBm -28.73dB -7.26 dB
$51.280 MHz 76,920 MHz | 500,000 kHz 6.64153 GHz -48.67 dém -51.36 dB -11.54 dB
76.920 MHz 100,000 MHz = 500.000 kHz 6.64263 GHz -48.88 dBm -51.57 dB -11.57 dB
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11AX40MIMO_Ant8_6565

Spectrum
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Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28: f \
-10 dBm JI IL
-20 dem
] A — I
-30 dBm > —._\\ -
T B ~
50 dBm — P
50 deém ——
-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.32 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -69.360 MHz 500.000 kHz 6.49557 GHz | -51.16 dBm -52.48 dB -12.48 dB
-69.360 MHz -46.240 MHz 500.000 kHz | 6.49613 GHz | -50.75 dBm -52.07 dB -12.32 dB
-46.240 MHz -24.120 MHz 500.000 kHz 6.52835 GHz | -33.69 dBm -35.02 dB -10.48 dB
-24.120 MHz -23.120 MHz 500.000 kHz 6.54089 GHz | -30.59 dBm -31.92 dB -12.12 dB
23.120 MHz 24.120 MHz 500.000 kHz 6.58911 GHz -28.90 dBm -30.23 dB -10.43 dB
24.120 MHz 46.240 MHz 500.000 kHz 6.60259 GHz -31.82 dBm -33.14 dB -8.27 dB
46.240 MHz 69.360 MHz 500,000 kHz 6.61137 GHz -37.26 dBm -38.58 dB -10.52 dB
69.360 MHz 100.000 MHz 500,000 kHz 6.63447 GHz -49.65 dBm -50.98 db -10.98 dB
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11AX40MIMO_Ant7_6685

Spectrum o
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBM<28 -
-10 dBém T
-20 dBm — LS
508 / i Y
40 dBm
-50 dBm e T
e
-60 dBm
-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 2.50 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -63.960 MHz 500,000 kHz 6.62081 GHz -45.87 dBm -48.37 dB -8.37 dB
-63.960 MHz -42,640 MHz 500,000 kHz 6.64069 GHz -33.19 dBm -35.68 dB -6.74 dB
-42,640 MHz -22,320 MHz | 500,000 kHz 6.64795 GHz -29.30 dBm -31.80 dB -6.00 dB
-22,320 MHz -21.320 MHz | 500,000 kHz 6.66269 GHz -25.59 dBm -28.00 dB -8.29 dB
21.320 MHz 22,320 MHz | 500.000 kHz 6.70731 GHz -25.11 dBm 2761 dB -7.81dB
22,320 MHz 42,640 MHz | 500.000 kHz 6.72283 GHz -29.25 dBm -31.75dB -5.64 dB
42,640 MHz 63,960 MHz = 500,000 kHz 6.72775 GHz -32.28 dém -34.78 dB -6.72 dB
63.960 MHz 100,000 MHz = 500.000 kHz 6.74985 GHz -45.09 dém -47.59 dB -7.59 dB

11AX40MIMO_Ant8_6685

Spectrum
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28: l l
-10 dBm /‘ L
-20 dem
-30 dBm Sl ] \\—n =
. -
40 dBm =
50 dBm o
| —
-60 dBm
-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.97 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -68.880 MHz 500.000 kHz 6.61583 GHz | -49.11 dBm -51.08 dB -11.08 dB
-68.880 MHz -45.920 MHz 500.000 kHz | 6.63891 GHz | -36.71 dBm -38.68 dB -10.60 dB
-45.920 MHz -23.960 MHz 500.000 kHz 6.64857 GHz | -31.17 dBm -33.15dB -8.60 dB
-23.960 MHz -22.960 MHz 500.000 kHz 6.6610S GHz | -28.13 dBm -30.10 dB -10.30 dB
22.960 MHz 23.960 MHz 500.000 kHz 6.70895 GHz -26.54 dBm -28.51 dB -8.71 dB
23.960 MHz 45.920 MHz 500.000 kHz 6.71765 GHz -28.38 dBm -30.35 dB -7.19 dB
45.920 MHz 68.880 MHz 500,000 kHz 6.73097 GHz -35.32 dBm -37.30 dB -9.27 dB
68.880 MHz 100.000 MHz 500,000 kHz 6.75395 GHz -47.63 dBm -49.61 db -9.61 db
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11AX40MIMO_Ant7_6845

Ref Level 10.00
Count 100/100

Spectrum

&

dBm  Offset 16.50 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:
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-60 dBm

00 e

-70 dBm

-80 dBm

CF 6.845 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power 2.43 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 90,960 MHz | 500.000 kHz 6.75395 GHz -54.41 dém -56.83 dB -16.83 dB
-90,960 MHz 60,640 MHz | 500.000 kHz 6.75405 GHz -54.36 dm -56.78 dB -16.79 dB
60,640 MHz -31.320 MHz | 500.000 kHz 6.81343 GHz -26.688 dBm -29.31 dB -9.24 dB
-31.320 MHz -30.320 MHz | 500.000 kHz 6.81369 GHz -27.09 dBm -29.51 dB 971 dB
30.320 MHz 31.320 MHz | 500.000 kHz 6.87631 GHz -25.54 dBm -27.97 dB -8.17 dB
31.320 MHz 60.640 MHz |~ 500.000 kHz 6.87675 GHz -25.47 dBm -27.89dB -7.78 dB
60.640 MHz 90,960 MHz 500,000 kHz 6.93505 GHz -51.70 dgém 54.12 dB -14.48 dB
90.960 MHz 100,000 MHz = 500.000 kHz 6.93599 GHz -52.24 dgm -54.67 dB -14.67 db
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11AX40MIMO_Ant8_6845

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.41 de

Mode Sweep

@ 1Rm View

Limit §heck
0 defi<20

PARS

-10 dBm:

-20 dBm

CF 6.845 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power 1.75 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -74.560 MHz __500.000 kHz 6.74569 GHz -53.23 dBm -54.58 dB -19.08 dB
-74.560 MHz -38.280 MHz | 500.000 kHz 6.80655 GHz -27.15 dBm -28.50 dB -8.86 db
-38.280 MHz -37.280 MHz | 500.000 kHz 6.80673 GHz -27.31 dBm -25.06 db -9.26 db
37.280 MHz 38.280 MHz | 500.000 kHz 6.88327 GHz -26.41 dBm -28.15 db -8.35 dB
38.280 MHz 74.560 MHz | 500.000 kHz 6.88339 GHz -26.18 dBm -27.92 db -7.50 dB
74.560 MHz 100.000 MHz | 500.000 kHz 594405 GHz -52.43 dBm -54.17 dB -18.29 dB
- —_—
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11AX80MIMO_Ant7_5985

Spectrum o
Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28: l l
-10 dBém J ‘
-20 dBm — -
-30 dBm
[~ |
=4l
-50 dBm
R
-60 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.65 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency Power Abs | PowerRel |  ALimit |
-200.000 MHz | -125,520 MHz 1.000 MHz 5.85814 GHz -48.81 dBm -49.46 dB -9.46 dB
-125,520 MHz -83.680 MHz 1.000 MHz 5.85954 GHz -48.86 dBm -49.51 dB -9.52 dB
-83.680 MHz -42,840 MHz 1.000 MHz 5.90482 GHz -36.65 dBm -37.30dB -9.98 dB
-42,840 MHz 41,840 MHz 1.000 MHz 5.94218 GHz -31.44 dBm -32.00 dB -12.49 dB
41.840 MHz 42.840 MHz 1.000 MHz 6.02782 GHz -32.02 dBm -32.67 dB -13.07 dB
42.840 MHz 83.680 MHz 1.000 MHz 6.05570 GHz -37.54 dBm -38.19dB -12.73 dB
983.680 MHz 125.520 MHz 1.000 MHz 6.11034 GHz -51.56 dgm 52.21 dB -12.26 dB
125.520 MHz 200.000 MHz 1.000 MHz 6.11090 GHz -51.46 dBm -52.10 dB -12.10 dB
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11AX80MIMO_Ant8_5985

Spectrum A
Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm j
-20 dem
-30 dem - S
=4-dBrr
-50 dBm
| ———— i —
-60 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.31 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -132,000 MHz 1.000 MHz 5.85210 GHz | -49.60 dBm -49.90 dB -9.90 dB
-132.,000 MHz -88.000 MHz 1.000 MHz 5.89542 GHz | -37.34 dBm -37.64 dB -9.21 dB
-88.000 MHz -45.000 MHz 1.000 MHz 5.91738 GHz | -31.32 dBm -31.63 dB -7.42 dB
-45.000 MHz -44.000 MHz 1.000 MHz 5.94002 GHz | -28.24 dBm -28.55 dB -8.95 dB
44,000 MHz 45.000 MHz 1.000 MHz 6.02998 GHz -27.17 dém -27.47 dB -7.87 dB
45.000 MHz 88.000 MHz 1.000 MHz 6.05314 GHz -29.87 dBm -30.18 dB -5.88 dB
88.000 MHz 132.000 MHz 1.000 MHz 6.07558 GHz -36.06 dBm -36.37 dB -7.67 dB
132.000 MHz 200.000 MHz 1.000 MHz 6.11714 GHz -50.52 dBm -50.82 db -10.82 dB
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11AX80MIMO_Ant7_6225

Spectrum

ﬁ

Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28: J L
-10 dBém J L
-20 dBm
-30 dBm - .
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-70 dBm
-80 dBm
CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.95 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,080 MHz 1.000 MHz 6.09846 GHz -49.45 dBm -50.40 dB -10.40 dB
-124,080 MHz -82,720 MHz 1.000 MHz 6.10134 GHz -49.57 dBm -50.52 dB -10.65 dB
-82,720 MHz -42,360 MHz 1.000 MHz 6.18254 GHz -35.54 dBm -36.50 dB -16.48 dB
42,360 MHz -41.360 MHz 1.000 MHz 6.18266 GHz -35.43 dBm -36.39 dB -16.79 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.26734 GHz -36.40 dBm -37.36 dB -17.76 dB
42,360 MHz 82.720 MHz 1.000 MHz 6.26742 GHz -36.42 dBm -37.37 dB -17.36 dB
82.720 MHz 124,080 MHz 1.000 MHz 6.34906 GHz -51.82 dém 52.77 dB -12.78 dB
124,080 MHz 200.000 MHz 1.000 MHz 6.35078 GHz -51.75 deém -52.70 dB -12.70 dB

11AX80MIMO_Ant8_6225

Spectrum
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBm
-20 dBm — —
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-60 dBm
-70 dBm
-80 dBm
CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.45 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -123.600 MHz 1.000 MHz 6.10134 GHz | -46.73 dBm -47.19 dB -7.19 dB
-123.600 MHz -82.400 MHz 1.000 MHz 6.10162 GHz | -47.05 dBm -47.51 dB -7.57 dB
-82.400 MHz -42.200 MHz 1.000 MHz 6.14366 GHz | -39.27 dBm -39.72 dB -11.93 dB
-42.200 MHz -41.200 MHz 1.000 MHz 6.18282 GHz | -34.00 dBm -34.46 dB -14.86 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.26718 GHz -34.91 dBm -35.37 dB -15.77 dB
42.200 MHz 82.400 MHz 1.000 MHz 6.26722 GHz -34.81 dBm -35.26 dB -15.26 dB
82.400 MHz 123.600 MHz 1.000 MHz 6.34782 GHz -45.91 dBm -49.37 dB -9.60 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.34950 GHz -45.72 dBm -49.17 dBb -9.17 db
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11AX80MIMO_Ant7_6385

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 16.62 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power 1.70 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -125.280 MHz 1.000 MHz 6.25062 GHz -46.33 dém -48.03 dB -8.03dB
-125,280 MHz 83,520 MHz 1.000 MHz 6.25074 GHz -46.40 dBm -48.11 dB -8.11dB
-83.520 MHz -42.760 MHz 1.000 MHz 6.31742 GHz -30.71 dBm -32.41 dB -7.54 dB
-42.760 MHz -41.760 MHz 1.000 MHz 6.34226 GHz -27.40 dBm 29.11 dB 951 dB
41.760 MHz 42.760 MHz 1.000 MHz 6.42774 GHz -28.52 dBm -30.23dB -10.63 dB
42,760 MHz 83.520 MHz 1.000 MHz 6.42810 GHz -28.42 dBm -30.12 dB -10.06 dB
83.520 MHz 125,280 MHz 1.000 MHz 6.51002 GHz -46.78 dém 5 -8.56 dB
125.280 MHz 200.000 MHz 1.000 MHz 6.51045 GHz -46.66 dBm E -8.36 dB

11AX80MIMO_Ant8_6385

Spectrum
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Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-60 dBm
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.55 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -124.320 MHz 1.000 MHz 6.25978 GHz | -43.13 dBm -48.68 dB -8.68 dB
-124.320 MHz -82.880 MHz 1.000 MHz 6.26138 GHz | -48.00 dBm -48.54 dB -8.75 dB
-82.880 MHz -42.440 MHz 1.000 MHz 6.31578 GHz | -34.71 dBm -35.26 dB -9.96 dB
-42.440 MHz -41.440 MHz 1.000 MHz 6.34258 GHz | -30.75 dBm -31.30 dB -11.70 dB
41.440 MHz 42.440 MHz 1.000 MHz 6.42742 GHz -31.28 dBm -31.83 dB -12.23 dB
42.440 MHz 82.880 MHz 1.000 MHz 6.45998 GHz -37.37 dBm -37.92 dB -11.48 dB
82.880 MHz 124,320 MHz 1.000 MHz 6.50906 GHz -49.38 dBm -49.92 dB -10.00 dB
124.320 MHz 200.000 MHz 1.000 MHz 6.50946 GHz -49.44 dBm -49.99 db -9.99 db
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11AX80MIMO_Ant7_6625

Spectrum
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
] I
-10 dBém I i
20 dBm : ;
-30 dBm ’ .
- e
- -
=4l
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -124.320 MHz 1.000 MHz 6.49966 GHz -49.75 dBm -50.42 dB -10.42 dB
-124,320 MHz -82,880 MHz 1.000 MHz 6.50086 GHz -49.92 dBm -50.58 dB -10.63 dB
-82,880 MHz -42,440 MHz 1.000 MHz 6.56014 GHz -37.54 dBm -38.20 dB -13.77 dB
42,440 MHz 41,440 MHz 1.000 MHz 6.58258 GHz -33.93 dBm -34.50 dB -14.99 dB
41.440 MHz 42.440 MHz 1.000 MHz 6.66742 GHz -32.35 dBm -33.01dB -13.41de
42.440 MHz 82.880 MHz 1.000 MHz 6.69306 GHz -36.88 dBm -37.55dB -12.48 dB
982.880 MHz 124,320 MHz 1.000 MHz 6.74918 GHz -50.01 dBm -50.67 dB -10.71 dB
124,320 MHz 200.000 MHz 1.000 MHz 6.74986 GHz -50.04 dgm & 0.71 dB

11AX80MIMO_Ant8_6625

Spectrum o
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR=2e r
-10 dBm ‘ T
-20 dem
-30 dem
L~ ]
=40-uBr
-50 dBrm
| — S
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.46 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -126.240 MHz 1.000 MHz 65.49854 GHz | -43.04 dBm -48.50 dB -8.50 dB
-126.240 MHz -84.160 MHz 1.000 MHz 6.49894 GHz | -48.11 dBm -48.57 dB -8.62 dB
-84.160 MHz -43.080 MHz 1.000 MHz 6.55994 GHz | -35.36 dBm -35.82 dB -11.54 dB
-43.080 MHz -42.080 MHz 1.000 MHz 6.58194 GHz | -31.92 dBm -32.38 dB -12.78 dB
42,080 MHz 43.080 MHz 1.000 MHz 6.66806 GHz -30.08 dBm -30.53 dB -10.93 dB
43.080 MHz 84.160 MHz 1.000 MHz 6.69610 GHz -33.87 dBm -34.33 dB -8.87 dB
84.160 MHz 126.240 MHz 1.000 MHz 6.71774 GHz -38.66 dBm -39.12 dB -8.67 dB
126.240 MHz 200.000 MHz 1.000 MHz 6.75130 GHz -48.23 dBm -48.69 db -8.69 db
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11AX80MIMO_Ant7_6705

Spectrum o
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28: | |
-10 dBém J L
-20 dBm
-30 dém i - —
L~ ~
40 dBm =
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.45 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -125,040 MHz 1.000 MHz 6.57986 GHz -45.09 dBm -46.54 dB -6.54 dB
-125.040 MHz -83.360 MHz 1.000 MHz 6.58062 GHz -45.05 dBm -46.50 dB -6.69 dB
-83.360 MHz -42,680 MHz 1.000 MHz 6.64158 GHz -30.39 dBm -31.84 dB -7.76 dB
42,680 MHz 41,680 MHz 1.000 MHz 6.66234 GHz -27.31 dBm -28.76 dB -9.16 dB
41.680 MHz 42.680 MHz 1.000 MHz 6.74766 GHz -26.21 dBm -27 66 dB -8.06 dB
42,680 MHz 93,360 MHz 1.000 MHz 6.77390 GHz -29.60 dBm -31.04 dB -5.80 dB
83.360 MHz 125.040 MHz 1.000 MHz 6.70742 GHz -35.07 dém -36.52 dB 5.91dB
125.040 MHz 200.000 MHz 1.000 MHz 6.83042 GHz -44.96 dBm -46.40 dB -6.40 dB

11AX80MIMO_Ant8_6705

Spectrum
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
[ [
-10 dem i i
-20 dBm <
-30 dem k
L~ -
=0 BT
-50 dBm:
-60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.93 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -125.760 MHz 1.000 MHz 6.57906 GHz | -47.45 dBm -48.39 dB -8.39 dB
-125.760 MHz -83.840 MHz 1.000 MHz 6.58026 GHz | -47.16 dBm -48.09 dB -8.39 dB
-83.840 MHz -42.920 MHz 1.000 MHz 6.63814 GHz | -33.59 dBm -34.52 dB -9.84 dB
-42.920 MHz -41.920 MHz 1.000 MHz 6.66210 GHz | -30.05 dBm -30.98 dB -11.38 dB
41.920 MHz 42.920 MHz 1.000 MHz 6.74790 GHz -28.56 dBm -29.49 dB -9.89 dB
42.920 MHz 83.840 MHz 1.000 MHz 6.78874 GHz -34.81 dBm -35.74 dB -7.76 dB
83.840 MHz 125.760 MHz 1.000 MHz 6.79974 GHz -37.61 dBm -38.55 dB -7.43 dB
125.760 MHz 200.000 MHz 1.000 MHz 6.83098 GHz -46.72 dBm -47.65 dB -7.65 db
il J Gy
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11AX80MIMO_Ant7_6785

Spectrum o
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf<ae :
-10 dBém I
-20 dBm
-30 dBm , -
I OB
50 dmpe= |
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.35 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -127.440 MHz 1.000 MHz 6.65742 GHz -45.26 dBm -46.60 dB -6.60 dB
-127.440 MHz -84.960 MHz 1.000 MHz 6.65810 GHz -45.10 dBm -46.44 dB -6.60 dB
-84.960 MHz 43,480 MHz 1.000 MHz 6.71298 GHz -32.77 dBm -34.11 dB -8.61dB
43,480 MHz 42,480 MHz 1.000 MHz 6.74154 GHz -28.08 dBm -29.43 dB -9.83 dB
42,480 MHz 43.480 MHz 1.000 MHz 6.82846 GHz -26.29 dBm -27 64 dB -8.04 dB
43.480 MHz 84.960 MHz 1.000 MHz 6.86602 GHz -31.55 d&m -32.80 dB -5.66 dB
84.960 MHz 127.440 MHz 1.000 MHz 6.87690 GHz -34.42 dém -35.77 dB 5.81dB
127,440 MHz 200.000 MHz 1.000 MHz 6.91262 GHz -44.55 dBm -45.89 dB -5.89 dB
I ) W

.2023

11AX80MIMO_Ant8_6785

Spectrum
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<26
] |
-10 dBm } }
i L
-20 dem
-30 dBm ] ‘/J \“ —
T [~
-
=0 BT
-50.
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -150.240 MHz 1.000 MHz 6.63462 GHz | -43.22 dBm -49.08 dB -9.08 dB
-150.240 MHz -100.160 MHz 1.000 MHz 6.63526 GHz | -47.99 dBm -48.86 dB -8.98 dB
-100.160 MHz -51.080 MHz 1.000 MHz 6.72618 GHz | -28.61 dBm -29.47 dB -8.21 dB
-51.080 MHz -50.080 MHz 1.000 MHz 6.73394 GHz | -27.82 dBm -28.68 dB -9.08 dB
50.080 MHz 51.080 MHz 1.000 MHz 6.83606 GHz -26.16 dBm -27.02 dB -7.42 dB
51.080 MHz 100.160 MHz 1.000 MHz 6.85490 GHz -28.44 dBm -29.30 dB -6.23 dB
100.160 MHz 150.240 MHz 1.000 MHz 6.93514 GHz -45.38 dBm -49.24 db -9.27 dB
150.240 MHz 200.000 MHz 1.000 MHz 6.93562 GHz -45.53 dBm -49.39 db -9.39 db
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11AX160MIMO_Ant7_6025

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.06 d& Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PABS

1

-10 dBm

-20 dBm

-30 dBm

=B

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.025 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power 0.43 dBm

Standard: None

RBW 2.000 MHz

.2023

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400.000 MHz | -248.640 MHz 2.000 MHz 5.77312 GHz -51.02 dém 51.45 dB -11.45 dB
-248.640 MHz | -165.760 MHz 2.000 MHz 5.85104 GHz -39.00 dem -39.43 dB -10.24 dB
-165.760 MHz 83,880 MHz 2.000 MHz 5.87385 GHz -36.31 dBm -36.74 dB -10.17 dB
-83.880 MHz -62.880 MHz 2.000 MHz 5.94116 GHz -33.48 dBm -33.90 dB -14.74 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.10884 GHz -35.99 dBm -36.42 dB -17.25 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.10892 GHz -36.10 dBm -36.52 dB -16.52 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.27328 GHz -53.84 dém -54.26 dB -14.32 db
248,640 MHz 400.000 MHz 2.000 MHz 6.27424 GHz -53.79 dém -54.21 dB -14.21 dB

| )

11AX160MIMO_Ant8_6025

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.95 de Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PABS

i S |

-10 dBm

-20 dBm | |

-30 dBm

=40-dBm

-50 dBm
it |

-60 dBm

-70 dBm

-80 dBm

CF 6.025 GHz

10001 pts

Span 8

00.0 MHz

Spectrum Emission Mask
Peak Power 0.17 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit

-400.000 MHz -251,520 MHz 2.000 MHz 5.76024 GHz | -49.09 dBm -49.26 dB -9.26 dB

-251.520 MHz -167.680 MHz 2.000 MHz 5.77416 GHz | -49.55 dBm -49.72 dB -9.82 dB

-167.680 MHz -84.840 MHz 2.000 MHz 5.88729 GHz | -34.47 dBm -34.64 dB -9.54 dB
-84.840 MHz -83.840 MHz 2.000 MHz 5.94020 GHz | -31.10 dBm -31.27 dB -12.10 dB
83.840 MHz 84.840 MHz 2.000 MHz 6.10980 GHz -29.39 dBm -29.56 dB -10.39 dB
54.540 MHz 167.680 MHz 2.000 MHz 6.18264 GHz -34.18 dBm -34.35 dB -7.32 dB
167.680 MHz 251.520 MHz 2.000 MHz 6.19704 GHz -36.33 dBm -36.50 dB -7.87 dB
251.520 MHz 400.000 MHz 2.000 MHz 6.27736 GHz -51.72 dBm -51.89 dB -11.89 db
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11AX160MIMO_Ant7_6185

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset

16.40 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-50 dBm

\“'““M

-60 dBm

-70 dBm

-80 dBm

CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -0.67 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,160 MHz 2.000 MHz 5.80544 GHz -52.47 dém -51.80 dB -11.80 dB
-248,160 MHz | -165.440 MHz 2.000 MHz 5.93688 GHz -52.54 dm -51.88 dB -11.98 dB
-165.440 MHz -83.720 MHz 2.000 MHz 6.02268 GHz -41.84 dBm -41.18 dB -13.50 dB
-83.720 MHz -62.720 MHz 2.000 MHz 6.10132 GHz -37.62 dBm -36.96 dB -17.79 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.26868 GHz -38.80 dBm -38.14 dB -18.97 dB
83.720 MHz 165.440 MHz 2,000 MHz 6.26884 GHz -38.86 dBm -38.20 dB -18.18 dB
165.440 MHz 248,160 MHz 2,000 MHz 6.43288 GHz -54.19 dgm 53.52 dB -13.56 dB
248,160 MHz 400.000 MHz 2.000 MHz 6.43328 GHz -54.05 dém -53.38 dB -13.38 dB
| )
2023 03:09:40

11AX160MIMO_Ant8_6185

Spectrum
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfh=26 r__a— T‘\}
-10 dBm
-20 dem
- —
|~ ~
-30 dem
T L~ =
-50 dBm
|
-60 dBm
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.46 dBm RBW 2.000 MHz
Rangelow | Range Up RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 5.93688 GHz | -50.08 dBm -49.63 dB -9.63 dB
-247 680 MHz -165.120 MHz 2.000 MHz 5.93816 GHz | -50.09 dBm -49.63 dB -9.75 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.02040 GHz | -41.29 dBm -40.84 dB -12.89 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.10148 GHz | -36.11 dBm -35.65 dB -16.48 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.26852 GHz -34.61 dBm -34.16 dB -14.99 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.34304 GHz -39.85 dBm -39.39 dB -12.09 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.43232 GHz -52.19 dm 51.73 dB -11.79 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.43296 GHz -52.18 dBm -51.73 dB -11.73 dB
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11AX160MIMO_Ant7_6345

Spectrum o
Ref Level 10.00 dBm Offset 16.28 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dpm<2e = ﬁ\j
-10 dBém
-20 dBm
-30 dBm I -
L~ ~
=4l
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.63 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -246.720 MHz 2,000 MHz 6.09744 GHz -47.37 dBm -48.00 dB -8.00 dB
-246,720 MHz | -164.480 MHz 2,000 MHz 6.09856 GHz -47.53 dBm -48.16 dB -8.21dB
-164.480 MHz -83.240 MHz 2,000 MHz 6.18808 GHz -37.49 dBm -38.13 dB -10.87 dB
-83.240 MHz -82,240 MHz 2,000 MHz 6.26180 GHz -33.20 dBm -33.84 dB -14.67 dB
82,240 MHz 83.240 MHz 2.000 MHz 6.42820 GHz -33.80 dBm -34.44 dB -15.27 dB
83.240 MHz 164.480 MHz 2,000 MHz 6.42828 GHz -33.60 dBm -34.24 dB -14.23 dB
164,480 MHz 246,720 MHz 2,000 MHz 6.50128 GHz -51.49 dém 52.12 dB -12.19 dB
246,720 MHz 400.000 MHz 2.000 MHz 6.50184 GHz -51.38 dém -52.02 dB -12.02 dB

11AX160MIMO_Ant8_6345

Spectrum
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfh=26 r_—ﬁ
-10 dBm
-20 dem
L —
-30 dem
Ao L~ .
-50 dBm
| ——
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.59 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 6.09472 GHz | -50.11 dBm -49.53 dB -9.53 dB
-247 680 MHz -165.120 MHz 2.000 MHz 6.09736 GHz | -50.26 dBm -49.67 dB -9.68 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.18800 GHz | -39.67 dBm -39.08 dB -11.88 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.26148 GHz | -35.65 dBm -35.06 dB -15.90 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.42852 GHz -35.62 dBm -35.03 dB -15.86 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.50120 GHz -42.77 dBm -42.18 dB -15.06 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.59256 GHz -52.67 dBm -52.09 db -12.11 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.59600 GHz -52.57 dBm -51.98 db -11.98 dB
il J W
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11AX160MIMO_Ant7_6665

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.48 d&

Mode Sweep

@ 1Rm View

Limit §heck
0 dem<28

PAES

-10 dBm

T

-20 dBm

-30 dBm

=B

-50 dBm
el i—

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power 0.63 dBm

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -248.640 MHz 2.000 MHz 6.41560 GHz -48.76 dém -49.39 dB 939 dB
-248.640 MHz | -165.760 MHz 2.000 MHz 6.41648 GHz -48.66 dBm -49.29 dB -9.31dB
-165.760 MHz 83,880 MHz 2.000 MHz 6.50080 GHz -40.31 dBm -40.93 dB -13.09 dB
-83.880 MHz -62.880 MHz 2.000 MHz 6.58116 GHz -33.52 dBm -34.15 dB -14.99 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.74884 GHz -31.46 dBm -32.09dB -12.92 db
93.880 MHz 165.760 MHz 2,000 MHz 6.81447 GHz -34.53 dBm -35.16 dB -8.75 db
165.760 MHz 248,640 MHz 2,000 MHz 6.84600 GHz -38.33 dém -38.96 dB -8.75 db
248,640 MHz 400.000 MHz 2.000 MHz 6.01384 GHz -48.54 dBm -40.17 dB -0.17 dB

| ) (T
03:

11AX160MIMO_Ant8_6665

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.32 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

T

-20 dBm

-30 dBm

=HOdir e
—/

-50 dBm
| —

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power 0.44 dBm

RBW 2.000 MHz

Rangelow | Range Up RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -247.200 MHz 2.000 MHz 6.41776 GHz | -48.19 dBm -48.64 dB -8.64 dB
-247.200 MHz -164.800 MHz 2.000 MHz 6.41880 GHz | -48.10 dBm -48.54 dB -8.68 dB
-164.800 MHz -83.400 MHz 2.000 MHz 6.50864 GHz | -37.06 dBm -37.50 dB -10.33 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz | -32.06 dBm -32.50 dB -13.34 dB
82,400 MHz 83,400 MHz 2.000 MHz 6.74836 GHz -29.97 dBm -30.42 db -11.25 dB
83,400 MHz 164.800 MHz 2.000 MHz 6.82168 GHz -33.92 dBm -34.36 dB -7.16 dB
164.800 MHz 247,200 MHz 2.000 MHz 6.84440 GHz -37.21 dBm -37.65 dB -7.53dB
247,200 MHz 400.000 MHz 2.000 MHz 6.91240 GHz -48.61 dBm -49.06 dB -9.06 db
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<llax Partial RU>

Maximum power spectral density

Test Result
Mode | Antenna |FreqMiz) | gt | Ee [dgrﬁ/shlljlllflz] el [dBErL/RIVTHz] [dBIr_rI1r/nl\;ItHz] YEmi!
26Tone | RUO 2.1 1.52 3.62 <17 PASS
Ant7 5955 52Tone |RU37 1.66 1.52 3.18 <17 PASS
106Tone | RU53 221 1.52 3.73 <17 PASS
26Tone | RUO -0.58 1.68 1.10 <17 PASS
Ant8 5955 52Tone |RU37 -0.38 1.68 1.30 <17 PASS
106Tone | RU53 -0.2 1.68 1.48 <17 PASS
26Tone | RUO 3.97 4.61 8.58 <17 PASS
total 5955 52Tone |RU37 3.77 4.61 8.38 <17 PASS
106Tone | RU53 4.18 461 8.79 <17 PASS
26Tone | RUO 2.62 1.52 4.14 <17 PASS
Ant7 6195 52Tone |RU37 3.1 1.52 4.62 <17 PASS
106Tone | RU53 2.96 1.52 4.48 <17 PASS
26Tone | RUO 1.97 1.68 3.65 <17 PASS
Ant8 6195 52Tone |RU37 2.2 1.68 3.88 <17 PASS
106Tone | RU53 2.77 1.68 4.45 <17 PASS
26Tone | RUO 5.32 461 9.93 <17 PASS
total 6195 52Tone |RU37 5.68 461 10.29 <17 PASS
11AX20MIMO 106Tone | RU53 5.88 461 10.49 <17 PASS
26Tone | RU8 2.62 1.52 4.14 <17 PASS
Ant7 6415 52Tone |RU40 2.17 1.52 3.69 <17 PASS
106Tone | RU54 3.06 1.52 4.58 <17 PASS
26Tone | RU8 2.05 1.68 3.73 <17 PASS
Ant8 6415 52Tone |RU40 2.32 1.68 4.00 <17 PASS
106Tone | RU54 2.28 1.68 3.96 <17 PASS
26Tone | RU8 5.35 4.61 9.96 <17 PASS
total 6415 52Tone |RU40 5.26 4.61 9.87 <17 PASS
106Tone | RU54 5.70 4.61 10.31 <17 PASS
26Tone | RUO 3.04 0.58 3.62 <17 PASS
Ant7 6535 52Tone |RU37 3.16 0.58 3.74 <17 PASS
106Tone | RU53 4.64 0.58 5.22 <17 PASS
26Tone | RUO 3.6 -0.70 2.90 <17 PASS
Ant8 6535 52Tone |RU37 3.29 -0.70 2.59 <17 PASS
106Tone | RU53 3.54 -0.70 2.84 <17 PASS
total 6535 26Tone | RUO 6.34 2.97 9.31 <17 PASS
52Tone |RU37 6.24 2.97 9.21 <17 PASS
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106Tone | RU53 7.14 2.97 10.11 <17 PASS

26Tone | RUO 331 0.58 3.89 <17 PASS

Ant7 6695 52Tone |RU37 3.22 0.58 3.80 <17 PASS
106Tone | RU53 331 0.58 3.89 <17 PASS

26Tone | RUO 2.77 -0.70 2.07 <17 PASS

Ant8 6695 52Tone |RU37 2.73 -0.70 2.03 <17 PASS
106Tone | RU53 2.87 -0.70 2.17 <17 PASS

26Tone | RUO 6.06 2.97 9.03 <17 PASS

total 6695 52Tone |RU37 5.99 2.97 8.96 <17 PASS
106Tone | RU53 6.11 2.97 9.08 <17 PASS

26Tone | RU8 4.18 0.58 4.76 <17 PASS

Ant7 6855 52Tone |RU40 3.19 0.58 3.77 <17 PASS
106Tone | RU54 3.82 0.58 4.40 <17 PASS

26Tone | RU8 221 -0.70 1.51 <17 PASS

Ant8 6855 52Tone |RU40 2.72 -0.70 2.02 <17 PASS
106Tone | RU54 3.14 -0.70 2.44 <17 PASS

26Tone | RU8 6.32 2.97 9.29 <17 PASS

total 6855 52Tone |RU40 5.97 2.97 8.94 <17 PASS
106Tone | RU54 6.50 2.97 9.47 <17 PASS

Ant7 5965 242Tone | RUG1 -0.65 1.52 0.87 <17 PASS
Ant8 5965 242Tone | RU61 -2.76 1.68 -1.08 <17 PASS
total 5965 242Tone | RUG1 1.43 461 6.04 <17 PASS
Ant7 6205 242Tone | RU61 0.12 1.52 1.64 <17 PASS
Ant8 6205 242Tone | RUG1 -0.56 1.68 1.12 <17 PASS
total 6205 242Tone | RUG1 2.80 4.61 7.41 <17 PASS
Ant7 6405 242Tone | RU62 0.82 1.52 2.34 <17 PASS
Ant8 6405 242Tone | RU62 -0.47 1.68 1.21 <17 PASS
11AX40MIMO total 6405 242Tone | RU62 3.23 4.61 7.84 <17 PASS
Ant7 6565 242Tone | RU61 1.32 0.58 1.90 <17 PASS
Ant8 6565 242Tone | RU61 0.25 -0.70 -0.45 <17 PASS
total 6565 242Tone | RU61 3.83 2.97 6.80 <17 PASS
Ant7 6685 242Tone | RU61 0.91 0.58 1.49 <17 PASS
Ant8 6685 242Tone | RU61 0.21 -0.70 -0.49 <17 PASS
total 6685 242Tone | RU61 3.58 2.97 6.55 <17 PASS
Ant7 6845 242Tone | RU62 1.18 0.58 1.76 <17 PASS
Ant8 6845 242Tone | RU62 0.47 -0.70 -0.23 <17 PASS
total 6845 242Tone | RU62 3.85 2.97 6.82 <17 PASS
Ant7 5985 484Tone | RU65 -3.42 1.52 -1.90 <17 PASS
Ant8 5985 484Tone | RUG5 -6 1.68 -4.32 <17 PASS
11AX80MIMO total 5985 484Tone | RUG5 -1.51 4.61 3.10 <17 PASS
Ant7 6225 484Tone | RU65 -1.82 1.52 -0.30 <17 PASS
Ant8 6225 484Tone | RU65 -3.14 1.68 -1.46 <17 PASS
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total 6225 484Tone | RU6GS 0.58 4.61 5.19 <17 PASS
Ant7 6385 484Tone | RU6G6 -1.79 1.52 -0.27 <17 PASS
Ant8 6385 484Tone | RU66 -3.02 1.68 -1.34 <17 PASS
total 6385 484Tone | RU6G6 0.65 4.61 5.26 <17 PASS
Ant7 6625 484Tone | RU6G5 -1.95 0.58 -1.37 <17 PASS
Ant8 6625 484Tone | RU6G5 -2.35 -0.70 -3.05 <17 PASS
total 6625 484Tone | RU6G5 0.86 2.97 3.83 <17 PASS
Ant7 6705 484Tone | RU6G5 -1.7 0.58 -1.12 <17 PASS
Ant8 6705 484Tone | RU6G5 -2.31 -0.70 -3.01 <17 PASS
total 6705 484Tone | RU6G5 1.02 2.97 3.99 <17 PASS
Ant7 6785 484Tone | RU6G6 -1.3 0.58 -0.72 <17 PASS
Ant8 6785 484Tone | RU66 -2.54 -0.70 -3.24 <17 PASS
total 6785 484Tone | RU66 1.13 2.97 4.10 <17 PASS
Ant7 6025 996Tone | RUG7 -6.07 1.52 -4.55 <17 PASS
Ant8 6025 996Tone | RUG7 -7.6 1.68 -5.92 <17 PASS
total 6025 996Tone | RUG7 -3.76 4.61 0.85 <17 PASS
Ant7 6185 996Tone | RUG7 -5.33 1.52 -3.81 <17 PASS
Ant8 6185 996Tone | RUG7 -6.28 1.68 -4.60 <17 PASS
11AX160MIMO total 6185 996Tone | RUG7 -2.77 4.61 1.84 <17 PASS
Ant7 6345 996Tone | RU6G8 -5.27 1.52 -3.75 <17 PASS
Ant8 6345 996Tone | RU6G8 -6.39 1.68 -4.71 <17 PASS
total 6345 996Tone | RU6G8 -2.78 4.61 1.83 <17 PASS
Ant7 6665 996Tone | RU6G8 -4.62 0.58 -4.04 <17 PASS
Ant8 6665 996Tone | RU6G8 -5.35 -0.70 -6.05 <17 PASS
total 6665 996Tone | RU6G8 -1.96 2.97 1.01 <17 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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